Uk Wood Frame

8' x 10' Swim Raft

Commercial Grade Wood Frame Swim Raft (with Wood or Resin Top)

ASSEMBLY INSTRUCTIONS

READ ALL INSTRUCTIONS THOROUGHLY BEFORE YOU BEGIN CONSTRUCTION.

LIFTING CAUTION
Use care when lifting dock sections. More than two adults may be required since weight can be substantial.

; 1-888-PLAYSTAR - .
)/Ub W(& q&% }&ﬂf” Monday through FrEda(yT,SB?{Jg?h? 0 5:00 P.M. C.S.T. WWW. pO I‘tSIdedOC kS.COIT\




BILL OF MATERIALS (PuRcHASE SEPARATELY) TOOLS REQUIRED

PS 1005 Wood Frame Dock Kit 0 0 R A Safety Glasses 1
il

)

) PS 1015 Joist Corner Bracket g Measuring Tape

) PS 1017 Back Plate : M x Pencil

) PS 1195 Mooring Ring - Hammer |
)

PS 1135 Frame Hardware Package 3 o= Drill
= e
< 1\:}

H——

(2) PS 1145 Float Hardware Package 3 S

(6) PS 1155 Floats ¥ \7 : pp—

(8) %" x 4" Carriage Bolts = 8" and %" Drill Bits ~ {

(4) 2"x6"x 8 Boards #2 Phillips Screwdriver )
(10) 2"x 6" x 10' Boards - ) Carpeinter’s Square )

(1) %" dia. Nylo Rope with Anchor or Weights. I %" and %" Socket & Ratchet

Length will vary depending on depth of water. ‘"‘] fr-_]j) ET‘J d; Ratchet Extension

(See Anchoring Note: Page 7) "C" Clamp
(4) 3" Reflectors (Optional)

(21) %" x 6" x 8' boards
(395) #8 x 214" Galvanized Deck Screws

= [
RESIN TOP, PURCHASE SEPARATELY: & @)} -
(2) PS 1320 4'x 10' Dock Tops 1\%\/\[\! 8 s e
\)

WOOD TOP, PURCHASE SEPARATELY: ‘—) —— /%L
\

(80) #8 x 214" Galvanized Deck Screws

o

CUTTING GUIDE - FRAME

2" x 6" x 8' - (4) boards required 96"
2" x 6" x10' - (10) boards required 117"
CUTTING GUIDE - WOOD TOP (IF USING RESIN TOP - SKIP)
5/4" x 6" x 8' - (21) boards required 96"

1 I =

(48) #8 x 214" galvanized deck screws

Be sure to pre-drill.

On a flat work surface, lay out six
2" x 6" x 117" boards 213" apart. Measure
and mark boards at dimensions shown.

Attach four 2" x 6" x 96" boards as shown.
Make sure the assembly remains square while
securing with #8 x 2%2" galvanized deck screws.

2



E (4) outside corner brackets (96) 3" x 3" carriage bolts

(4) inside corner brackets (8) 3" x 4" carriage bolts
(4) corner gussets (104) 34" flat washers

(20) joist corner brackets (104) 38" lock washers

(32) back plates (104) 38" nuts

Position outside corner bracket centered top to bottom. Use the bracket
as a drill guide and drill 38" holes completely through the boards.
Repeat for all the brackets.

Attach brackets with 3" x 3" carriage holts,
%" flat washers, 34" lock washers A
and 3" nuts as shown. g

Note:

Install all hardware and
check to make sure
frame is square
before tightening.

Use %" x 4" carriage bolts
when going through
two boards.

n (4) 2"x6"x 117" boards
(32) #8 x 212" galvanized deck screws

Position 2" x 6" x 117"
boards at dimensions
shown.

Secure with #8 x 212"
galvanized deck screws
as shown.



WOOD TOP (RESIN TOP - SKIP TO PAGE 5, STEP 4)

n (3) 34" x 6" x 96" boards
(45) #8 x 212" galvanized deck screws

and one directly in the middle as shown.

Secure each board with (15) #8 x 214" galvanized
deck screws as shown.

E (18) %" x 6" x 96" boards
(270) #8 x 214" galvanized deck screws

Evenly space remaining boards.

Secure each board with (15) #8 x 214"
galvanized deck screws as shown.



RESIN TOP (WOOD TOP - SKIP TO PAGE 6, STEP 6)

n (8) Dock Top Corners Assemble the tops into two sections as shown. Install %" x 1%4" hex bolts, %"
(12) Dock Top Sides washers and 3" lock nuts at each starred location. Finger tighten only.

(32) 38" x 114" hex bolts

(64) %" flat washers Repeat for second set. o

(32) 3" lock nuts

Position the four sections together and centered on the frame as shown.
(96) 14" x 114" self drilling hex screws

(96) %" fender washers Beginning with the exterior holes, secure with 4" x 114" self drilling hex screws
and fender washers as shown.




2 -
° ]
a o ©
[ =3
gnv-nnv m
g.th <]
tEac 2 i
E LG 5 0
cc % WN ©
o
fo) _.lkx (=]
EowE o £
(= b .
m.x_..r.l_mn =
R ) c =
=EFsaa =9
o £
o~~~ 0u8
E TR SR TR ER
L=
DB

)
—
<C
O
—
L
[am|
=
<C
D
=
(o =
S
=
cC
o
@)
=
o
(@
—
=
(72
LUl
ocC
o
(am]
o
o
=

RESIN TOP

WOOD TOP



(6) Floats
(24) 3" x 2" lag screws

(24) 34" flat washers

Position floats as shown.

14" holes

Use the float as a drill guide and drill

2" deep on the sides only.

Secure with 3" x 2" lag screws
with 38" washers as shown.

Attach your anchor line through the mooring ring.

or Weights. Length will vary depending

(1) 2" Diameter Nylon Rope with Anchor
on depth of water.

Note: Because every body of water Is different, you are

responsible for anchoring your Swim Raft adequately and

safely for your particular application. Strong winds, current,

and wave action should be taken into consideration when

anchoring your Swim Raft.



i< 1(:16

www.portsidedocks.com

Thank Yo for cﬂwowng PortSide (Jg P%S&)‘u.
Questions, Concerns or Missing Parts?

Do not return to the store. Please contact us for assistancel
Register your PortSide product at: portsidedocks.com/playstar-warranty

1-888-PLAYSTAR (752-9782) custserv@playstarinc.com
Monday through Friday, 8:00 A.M. to 5:00 P.M. C.S.T.

Gracias, por escoger PontSide un producto de Play Stan.

¢ Preguntas, dudas o piezas faltantes?
No lo devuelva a la tienda jPéngase en contacto con nosotros para ayudarle!

Registre su producto PortSide en: portsidedocks.com/playstar-warranty

1-888-PLAYSTAR (752-9782) custserv@playstarinc.com
De Lunes a Viernes de 8:00 A.M. a 5:00 P.M. C.S.T.

Menci, davoir, choisi, Porfside par Playslan,
Des questions, des préoccupations ou des piéces manquantes ?
Ne pas retourner le produit au magasin. Veuillez nous contacter pour obtenir de I'aide !

Enregistrez votre produit Portside a: portsidedocks.com/playstar-warranty

(450) 699-3083 custserv@playstarinc.com
Du lundi au vendredi, de 8 ha 16 h E.S.T.

LT6416 R3 © 2024, 2010, 2006 PlayStar, Incorporated. Janesville, WI 53547 Reproduction of this document in part or whole Is prohibited without the permission of PlayStar, Inc.  printedin USA.



